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Read the Operator's Manual entirely. When you see
this symbol, the subsequent instructions and warnings
are serious - follow without exception. Your life and the
lives of others depend onit!
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Land Pride
General Information

Section 1: Introduction

Using This Manual

This manual is divided into sections. The first section
contains General Information. The remaining sections
divide the machine into segments (i.e. Frames, Drives,
Hydraulics, etc.) which illustrate and list all parts. A Parts
Number Index is located at the back of the book.

The Land Pride parts in this manual are specially designed
for this machine and should be replaced with Land Pride
parts only.

The information in this manual is current at time of printing.
Some parts may change to assure top performance.

Right-hand and left-hand as used in this manual are
determined by facing the direction the machine will travel
while in use.

Below is an example of two facing pages from a parts
manual. Familiarize yourself with the type of information
contained on these pages.

Manual Replacement Information

Replacement manuals are available. Refer to our website
at www.landpride.com or e-mail us at lit@landpride.com
for additional information. Our website continues to
provide the most up-to-date manuals available.

Touch-up Paint

Repaint parts where paint is worn or scratched to prevent
rust. Aerosol cans and touch-up bottles with brush
applicator are available through your local dealer.

Also available are quart and gallon size paints. Add QT or
GL to end of the Aerosol P/N.

Land Pride color descriptions and part numbers are listed
on the “Land Pride Touch-Up Paints” page in the “Decals”
section of this book.

Land Pride Section 2: Frames

Frame (S/N 00000-)

Applies to Model No’s.

Section Number and Name I

/ 1. 317-138H LIFTING LUG

Land Pride Section 2: Frames

Frame (S/N 00000-

)~
/ Applies to Model No’s. \I Serial Number Break I

Illustrations and Parts Lists Apply

||I|us|ration Heading I§ 802-143C HHCS 5/16-16x2 GRS

803-209C NUT HEX 3/8-16PLT

to the Models Listed Here

S

lllustration

I Page Number I | Models | | Manual Name |

Y/

X 14
Model Number/ Product Line / XXX-XXXP

5M18/05 6

4. 804-013C WASHER LOCK SPRING 3/8 PLT

Parts List

New or Modification Date Manual Number

M ]
5/18/05 7 Model Number / Product Line / XXX-XXXP

© Copyright 2022. All rights Reserved

Land Pride provides this publication “as is” without warranty of any kind, either expressed or implied. While every pracaution has been teken in the praparation of this manual, Land
Pride assumes no responsibility for errors or omissions. Neither is any liability assumed for damages resulting from the use of the information contained herein. Land Pride reserves
the right to revise and improve its products as it sees fit. This publication describes the state of this product at the time of its publication, and may nct reflect the preduct in the future.
The ilustrations in this manual are not intended for safe and proper assembly or disassembly of equipment. The illustrations are intended for ordering parts only.

Land Pride is a registered trademaerk
All other brands and product names are trademarks or registered trademarks of their respective holders.
Printed in the United States of America.
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Land Pride

General Information

Section 1: Introduction

Hardware Legend

AR As Required HWHMS Hex Washer Head Machine Scraw
BLADE Blade Bolt HXBHCS Hex Socket Button Head Cap Screw
C Cap Screw J Hex Jam Nut

CP Cotter Pin Jic 37 Degree Tapered Thread

CPHSSS Cup Point Hex Socket Set Screw L Helical Spring Lock Washer
CPSHSS Cup Point Square Head Set Screw LUG Lug Bolt

CPSQHSS Cup Point Square Head Set Screw NFC National Fine Cap Screw
CRFCHMS3 Cross Recess FAat Countersunk Head Machine Screw NPSM National Pipe Straight Mechanical
CRPHMS Cross Recess Pan Head Machine Screw NPTF National Pipe Taper Fuel

CRPHTFS Cross Recess Pan Head Thread Forming P Wide Plain Washer

CRRHMS Cross Recess Round Head Machine Screw PHMS Pan Head Machine Screw

CRTHMS Cross Recess Truss Head Machine Screw PLOW Plow Bolt

CSNB Countersunk Square Neck Bolt RHMS Round Head Machine Screw

FHMS Flat Head Machine Screw RHSNB Round Head Square Neck Bolt

FTC Full Thread Cap Screw SCREW LEVELING |[Leveling Screw

H Hex Nut SCREW THUMB Thumb Screw

HCLN Hex Center Lock Nut SCREW WELD Weld Screw

HFLCS Hex Flange Lock Cap Screw SFCHMS Slotted Flat Countersunk Head Machine Screw
HFS Hex Flange Screw SFHMS Slotted Fllister Head Maching Screw
HFSLN Hex Flange Serrated Lock Nut SP Special

HFSS Hex Flange Serrated Screw SP SCREW Special Screw

HHCS Hex Head Cap Screw or Metric Bolt SQHSS Square Head Set Screw

HSBHCS Hex Socket Button Head Cap Screw SRHMS Slctted Aound Head Machine Screw
HSFCHCS Hex Socket Flat Countersunk Head Cap Screw SSS Socket Set Screw

HSHCS Hex Socket Head Cap Screw STCS Self Tapping Cap Screw

HSSS Hex Soclat Head Screw STHMS Slotted Truss Head Maching Screw
HTLN Hex Top Lock Nut WHEEL Wheel Studs and Hub Long Bolts
HWHCS Hex Washer Head Cap Screw WING Wing Bolt

Replacement Hardware

The Hardware Legend above lists hardware
abbreviations used in the parts list. All bolts and nuts are
Grade 5 unless otherwise noted. The use of improper
grades of hardware can result in personal injury, damage
to equipment, or loss of property.

Colored Replacement Parts

Land Pride offers replacement parts in factory standard
colors and also on select models in Green, Orange, Red
and Blue. Because of the variety of colors available,
special attention must be given to the part number to
prevent ordering the wrong replacement part.

A suffix number corresponding to one of the colors below
must be added at the end of Land Pride’s part number
when ordering a replacement part with that color.

81..... Green 83 .....Red
82 ..... Orange 84 .....Blue

For example, if you are ordering a replacement part with

part number 555-555C and the part you need is red, then
add the suffix 83 to the end of the number to make the part
number read 555-555C83. Parts ordered without a suffix
number will be supplied in factory standard colors.

Black Replacement Parts

Some parts are factory standard black and some must be
special ordered black. If your partis special ordered black,
a second part number with the additional suffix number 85
on the end will be available. In this situation you must
order that part with the suffix number for it to be black.
Parts that are factory standard black will not have the
suffix number.

Part Number Service Coding

Within the parts list some part numbers are coded for
revisions and interchangeability. See notations in revision
column.

Serial Numbers

Always use the serial and model number when ordering
parts. Refer to the Operator’s Manual for serial number
plate location.

(S/N 20001+) Includes serial numbers 20001
and above (to the latest

number)

Includes serial numbers
between and including 10001
and 20000

Includes serial numbers 10000
and below (to the earliest
number)

(S/N 10001 to 20000)

(S/N 10000-)
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Land Pride Section 2: Frame, Footrest & Seat
Frame

Applies to Models: ZST40, ZST48
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Land Pride Section 2: Frame, Footrest & Seat
Frame

Applies to Models: ZST40, ZST48

Ref. Part No. Part Description Comments
DWG33140 Drawing Image Number
1 357-435H FRAME WELDMENT

09/29/2022 ZS8T40 & ZST48 Zero Turn Mowers 357-505P 5



Section 2: Frame, Footrest & Seat

Land Pride

Seat & Footrest

Applies to Models: ZST40, ZST48

ZST40 & ZST48 Zero Turn Mowers 357-505P
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Land Pride
Seat & Footrest

Section 2: Frame, Footrest & Seat

Applies to Models: ZST40, ZST48

Ref.

O~NO O WON -

NMNN-= 2 A A a2 v A A ©
N -0 0CoOo~NO”OPA~wWN-=O0

Part No.
DWG33141
357-852D
357-992D
358-013D
802-007C
802-258C
802-387C
802-633C
802-747C
803-169C
803-177C
803-209C
803-194C
804-009C
804-016C
804-036C
804-056C
807-096C
807-288C
817-560C
839-284C
840-262C
839-148C

Part Description Comments

Drawing Image Number

SEAT LATCH ARM

SEAT PAN

FLOOR PAN

HHCS 5/16-18X3/4 GR5

HHCS 1/2-13X1 GR5

HFS 5/16-18X3/4 GR5

RHSNB 1/4-20X5/8 PLT

SHLDR BLT 1/2DX1/2L 3/8-16 SS
NUT HEX FLG LOCK 1/2-13 PLT
NUT HEX FLG TP LK 5/16-18ZNYCR
NUT FLANGE LOCK 3/8-16 PLT
NUT HEX WHIZ 1/4-20 PLT
WASHER LOCK SPRING 5/16 PLT
WASHER FLAT 1/2 SAE PLT
WASHER FLAT 5/16 SAE PLT
WASHER WAVE SPRING 5/16
SPRING COMP 1/2 OD X1 LG
SPRG 1.550DX1.65WX3.5L SEATPAN
BSHG FLG .50IDX 620DX 31L
SEAT STNDRD BLCK XB180
TREAD, FLOOR PANEL
OPERATOR PRESENCE SWITCH KIT

09/29/2022
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Land Pride Section 3: Electrical, Levers & Transmission

Brake Park

Applies to Models: ZST40, ZST48
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Land Pride Section 3: Electrical, Levers & Transmission

Brake Park

Applies to Models: ZST40, ZST48

Ref. Part No. Part Description Comments
DWG 33142 Drawing Image Number

1 357-441H PARK LEVER PIVOT ASSY

2 357-996D PARK BRAKE LINK

3 357-997D PARK BRAKE LINK

4 358-001D PARK BRAKE HANDLE

5 801-225C HSBHCS #10-24 X 3/4

6 802-015C RHSNB 3/8-16X1 GR5

7 802-352C HFSS 5/16-18X1/2 GR5

8 803-001C NUT HEX 10-24 PLT

9 803-209C NUT FLANGE LOCK 3/8-16 PLT

10 804-012C WASHER FLAT 3/8 SAE PLT

11 804-054C WASHER LOCK #10

12 805-063C PIN COTTER 3/32 X1 LONG

13 807-303C SPRING COMP .8750DX4.0LX 095W

14 817-560C BSHG FLG .50IDX 620DX 31L

15 817-033C LID LATCH GRIP

15 817-631C RPBY 817-033C Obsolete

16 833-341C SWITCH, 2-POLE 12V 5A PLUNGER

09/29/2022 ZS8T40 & ZST48 Zero Turn Mowers 357-505P 9



Land Pride
Control Levers

Section 3: Electrical, Levers & Transmission

Applies to Models: ZST40, ZST48

09/29/2022
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Land Pride

Control Levers

Section 3: Electrical, Levers & Transmission

Applies to Models: ZST40, ZST48

Ref.

O~NO A WON -

NN NNMNNMNMNNMNNMNN-AA A A aaaaaaao
OO NP, WON-_O0ODOWONOOGTD, WN—O

Part No.
DWG33143
357-439H
357-478H
357-851D
358-086D
800-120C
800-121C
800-383C
802-010C
802-569C
802-633C
803-078C
803-084C
803-094C
803-209C
803-194C
804-012C
804-021C
804-036C
807-280C
816-461C
817-028C
817-618C
817-755C
833-503C
890-957C
891-384C
891-140C

Part Description Comments
Drawing Image Number

STEERING LEVER

WMT, DRIVE CONTROL LEVER
MOUNT, NEUTRAL SWITCH

TUBE, DRIVE CONTROL STUB

NUT CLIP U-TYPE 5/16-18

BALL STUD 10MM X 5/16-18 UNC
BALL STUD 10MM X 5/16-18 UNC
HHCS 5/16-18X1 1/4 GR5

HFSS 3/8-16X1 1/2 GR5

RHSNB 1/4-20X5/8 PLT

NUT LOCK 3/8-16 NYLON INSERT
NUT HEX NYLOCK 5/16-18 PLT

NUT 5/8-11 NYLON COLLAR THIN

NUT FLANGE LOCK 3/8-16 PLT

NUT HEX WHIZ 1/4-20 PLT

WASHER FLAT 3/8 SAE PLT
WASHER FLAT 5/8 SAE PLT
WASHER FLAT 5/16 SAE PLT
SPRING COMP .9050D .24W 1.22L
GRIP, DRIVE CONTROL LEVER
DOUBLE DISK ARM PIVOT BUSHINGS
CAPLUG, CCF-7/8-14-20 BLACK
BSHG FLG .31IDX 440DX 19L
SWITCH, 2 POLE 12 V PLUNGER
ROD ASSY,DRIVE CONTROL
DAMPER, DRIVE CONTROL

RPBY 891-384C Obsolete

09/29/2022
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Section 3: Electrical, Levers & Transmission

Land Pride
Deck Lift

Applies to Models: ZST40, ZST48

12
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Land Pride
Deck Lift

Section 3: Electrical, Levers & Transmission

Applies to Models: ZST40, ZST48

Ref. Part No. Part Description

DWG33144 Drawing Image Number
1 357-445H LEVER, TRANSPORT LOCK
2 358-016D PIVOT LINK, DECK LIFT
3 358-017D PLATE, DECK HEIGHT STOP
4 358-018D SPACER, .385ID X 5/80D X 1/4L
5 358-022D SPACER, .385ID X 5/80D X .78L
6 358-023D DECK HANGER
7 802-015C RHSNB 3/8-16X1 GR5
8 802-252C RHSNB 3/8-16X1 3/4 GR5
9 802-569C HFSS 3/8-16X1 1/2 GR5
10 803-086C NUT MAC-LOK FLG 3/8-16 GR F
11 803-209C NUT FLANGE LOCK 3/8-16 PLT
12 804-011C WASHER FLAT 3/8 USS PLT
13 805-380C PIN HTCH DTNT .50X2.0 USBL

Comments

09/29/2022 ZS8T40 & ZST48 Zero Turn Mowers 357-505P 13



Land Pride Section 3: Electrical, Levers & Transmission

Electrical Components

Applies to Models: ZST40, ZST48
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Land Pride
Electrical Components

Section 3: Electrical, Levers & Transmission

Applies to Models: ZST40, ZST48

Part Description Comments

Ref. Part No.

DWG33145 Drawing Image Number
1 358-046D BATTERY HOLD-DOWN
2 358-151D PANEL, CONTROL
3 801-198C TTHMS 1/4-20X1/2 ZNYCR
4 802-257C HFSS 1/4-20X3/4 GR5
5 802-633C RHSNB 1/4-20X5/8 PLT
6 803-194C NUT HEX WHIZ 1/4-20 PLT
7 803-293C NUT HEX FLG TL 1/4-20 ZNYCR
8 833-019C BATTERY CABLE 6GA RED 32 1/4
9 BATTERY 12V 300CCA Buy Locally
10 833-336C IGNITION SWITCH W/2 KEYS(6PIN)
11 833-342C KEY W/SHIELD (RP FOR 833-336C)
12 833-351C BLADE SWITCH
13 833-352C HOUR METER
14 833-549C CABLE,4GAX30X 25X 38 BLK BATT
15 848-741C DECAL, CONTROL PANEL

09/29/2022
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Land Pride
Electrical Wiring Schematic Briggs Engine

Section 3: Electrical, Levers & Transmission

Applies to Models: ZST40, ZST48

MAIN HARNESS INTERFACE
AMP INC. 770021 HSG
AMPEINC. 7702350 TRM

L) | B2
AR =
:IiI _|\(_Jr—
qu L'-JD
l:lul_mc_
‘?rwr[‘i
— =0
PURPLE
BLACK _,Jif CLUTCH
GREEN/RED
0 | MAGNETO (PIN 1
LTV GRAY || FUEL SOLENOID ¢PIN 2)
AMP 1-480319-0 HSG
AMP 61118-1 TRM
14G BLACK _ _ ~
[ =©) ENGINE GROUND S5/16° RING
BLACK
T{ ] 90" @D - STARTER SOLENDID
14C WHITE
=0 STARTER 5/16* RING
BROWN B 3 _
C{ ] 90" @D - STARTER SOLENDID
CRAY T [ IREGULATOR
AMP 1-480349-2 HSG
AMP &6111/7-1 TREM
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Land Pride Section 3: Electrical, Levers & Transmission

Electrical Wiring Schematic Briggs Engine

Applies to Models: ZST40, ZST48

Ref. Part No. Part Description Comments
DWG33164 Drawing Image Number
1 833-553C HARNESS ASSY, BRIGGS ENG

09/29/2022 ZS8T40 & ZST48 Zero Turn Mowers 357-505P 17



Land Pride

Section 3: Electrical, Levers & Transmission

Electrical Wiring Schematic Kawasaki Engine

Applies to Models: ZST40, ZST48

N MAIN HARNESS INTERFACE
AMP INC. 770021 HSG
aMP INC, 770250 TRM

1

g

@I58
Z%%Ing"-
aaDg}E',;(&Jﬂ-
Ol x| 5 o J| %
ol Ol w e 7

- | |

2GS

PURPLF
BLACK (}/,J%F CLUTCH
CREEN/RED 1= .1S& MALE BULLET - MAGNETO
14G BLACK
=8 ENGINE GROUND 5/16° RING
BLACK H _
] 90" @D - STARTER SOLENDID
14G WHITI N _
=@) STARTER S5/16° RING
GRAY (1156 FEMALE BULLET - FUEL SOLENDID
BROWN
T ] 90" QD - STARTER SOLENOID
GRAY
([} @D - REGULATOR
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Land Pride Section 3: Electrical, Levers & Transmission
Electrical Wiring Schematic Kawasaki Engine

Applies to Models: ZST40, ZST48

Ref. Part No. Part Description Comments
DWG33165 Drawing Image Number
1 833-552C HARNESS ASSY, KAW ENG

09/29/2022 ZS8T40 & ZST48 Zero Turn Mowers 357-505P 19



Land Pride Section 3: Electrical, Levers & Transmission
Electrical Wiring Schematic Main Harness

Applies to Models: ZST40, ZST48

I/-— MNELUTRAL HOUR OFERATOR FTO [EJNIIIIJN
RELAY METER REL&Y SWITCH
\\ wI's ™
- T

2 s # R
i @ & fre L XL LE
| S =]
d 5 43 5 s e — EREEE
E =1 # = 2 4 o | F & R E
g & i = s I =
B i N
&S 3
he GREEN
L GRAY
o~ CRN/RED - GRNARED
BLADK 146 BLKC 146 BLK
r ROV T
. PURFLE g
= LG WHT
=5k L
MELITRAL . — = _
SWITCH GREYSGRN e = ERAKE
- FRIWH B N a SWITCH
=
= = 5 & [ed IRV
5 3|
4 |3q 8 Iy
A =
K
|
SEAT  (=—SRAY  dvPuho P \ GRAY F LEAY
SWITCH s GRev/B bt GRN/RED = wwmgy 7
s b T F ] GRaY |IIE
. b BRNWN |41
104 I
F
L PURFLE E PURPLE 0%8 )
IaG MK 146 BLK T 55t
I 140 BLK
145 WHT L6t wHT
[ "
MEUTRAL S0h ENGINE R;css %Egrn CE-

SWITCH e HE 7708 v
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Land Pride Section 3: Electrical, Levers & Transmission
Electrical Wiring Schematic Main Harness

Applies to Models: ZST40, ZST48

Ref. Part No. Part Description Comments
DWG33166 Drawing Image Number

1 833-538C HARNESS ASY, MAIN

2 357-855D PLATE, HARNESS MOUNT

3 802-633C RHSNB 1/4-20X5/8 PLT

4 803-194C NUT HEX WHIZ 1/4-20 PLT

09/29/2022 ZS8T40 & ZST48 Zero Turn Mowers 357-505P 21



Land Pride

Section 3: Electrical, Levers & Transmission

Transmission Components (831-086C & 831-087C)

Applies to Models: ZST40, ZST48

ZST40 & ZST48 Zero Turn Mowers 357-505P
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Land Pride

Section 3: Electrical, Levers & Transmission

Transmission Components (831-086C & 831-087C)

Applies to Models: ZST40, ZST48

Ref.

O ~NOO O~ WNN-=-

Part No.
DWG 33167
831-086C
831-087C

72124
71070
71069
51635
71446
53501
53730
51518
70853

Part Description

Drawing Image Number
TRANSAXLE, ZT2200 RH
TRANSAXLE, ZT2200 LH

HG FAN/PULLY KIT

HG BRAKE ARM KIT,831-087C

HG BRAKE ARM KIT,831-086C

HG COG BRAKE DSC,831-086C/087C
HG HUB W/STUDS 831-056C/057C
HG AXLE CAP, 831-086C/831-087C
HG .81 AXLE TUBE 831-086C/087C
HG LIP SEAL, 831-086C/087C

HG SEAL KIT, 831-086C/087C

Comments

Shown

For 831-087C
For 831-086C

Also in Seal Kit

09/29/2022

ZST40 & ZST48 Zero Turn Mowers 357-505P
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Land Pride
Transmission to Frame Assembly

Section 3: Electrical, Levers & Transmission

Applies to Models: ZST40, ZST48

@3
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Land Pride
Transmission to Frame Assembly

Section 3: Electrical, Levers & Transmission

Applies to Models: ZST40, ZST48

Ref.

O~NO A WN -

NNV NNNNRNS A 4 a4 ©
OB WNN-_LODOO~NOOGD, WN-—O

Part No.

DWG 33146
357-437H
357-453L
357-454D
357-455D
358-003D
802-051C
802-088C
802-149C
802-439C
802-567C
803-024C
803-177C
803-198C
803-263C
804-007C
804-021C
804-022C
805-010C
805-063C
807-242C
808-296C
816-779C
816-616C
817-028C
831-086C
831-087C

Part Description Comments
Drawing Image Number

IDLER ARM

SPRING ASSY, BYPASS ROD

SPACER,.63X1.25X.59 L

ROD, 2800 IZT BYPASS

SPRING TENSION BRACKET

HHCS 5/8-11X1 1/2 GR5

RHSNB 5/8-11X2 GR5

RHSNB 3/8-16X3/4 GR5

HFSS 5/16-18X2 1/2 GR5

SP EYE 3/8-16X3 7/8

NUT LOCK 5/8-11 PLT

NUT HEX FLG TP LK 5/16-18ZNYCR

NUT HEX WHIZ 3/8-16 PLT

NUT HEX FLANGE LOCK 5/8-11 PLT

WASHER FLAT 1/4 SAE PLT

WASHER FLAT 5/8 SAE PLT

WASHER LOCK SPRING 5/8 PLT

PIN HAIR COTTER .094

PIN COTTER 3/32 X1 LONG

SPRING, EXT 1.50DX5.85LX 148WD

PULLEY, 4.00DX631DX72W IDLER

V-BELT, A-SEC 67.79 EL S/N 848901+
RPBY 816-779C (Obsolete) S/N 848900-
DOUBLE DISK ARM PIVOT BUSHINGS

TRANSAXLE, ZT2200 RH

TRANSAXLE, ZT2200 LH

09/29/2022
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Section 4: Engine & Fuel System

Land Pride

Engine Assembly Briggs & Strattion 17.5 HP

Applies to Models: ZST40

26
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Land Pride
Engine Assembly Briggs & Strattion 17.5 HP

Section 4: Engine & Fuel System

Applies to Models: ZST40

Ref. Part No. Part Description Comments
DWG33147 Drawing Image Number

1 801-205C TPHMS Y #10-24 X 1/2 ZNYCR

2 802-012C HHCS 5/16-18X1 1/2 GR5

3 802-013C HHCS 5/16-18X1 3/4 GR5

4 802-633C RHSNB 1/4-20X5/8 PLT

5 802-907C HHCS 7/16-20X3 1/4 GR8

6 803-001C NUT HEX 10-24 PLT

7 803-008C NUT HEX 5/16-18 PLT

8 803-293C NUT HEX FLG TL 1/4-20 ZNYCR

9 804-009C WASHER LOCK SPRING 5/16 PLT

10 804-014C WASHER LOCK 7/16 PLT

11 804-046C WASHER FLAT #10 SAE PLT

12 804-054C WASHER LOCK #10

13 804-221C WASHER INTERNAL STAR 5/16 PLT

14 804-231C WASHER .460 X 1.75 X25 PLT

15 808-426C PULLEY, 3.5 PD X 1.00 ID A-SEC

16 826-684C B&S, 17.5HP

17 829-127C VALVE, B & S OIL DRAIN

18 831-091C FILTER, B&S OIL

19 831-093C FILTER, B&S PRIMARY AIR

20 831-095C FILTER, B&S PRE-CLEANER AIR

21 833-414C CABLE, 4GAX10X 25X 31

22 833-556C SOLENOID, SEALED ENGINE STARTR

23 839-114C KEY 1/4 SQ. X 1.00 LONG

24 891-223C CLUTCH, 1.0 ID 12V BLADE BRAKE

25 891-242C CABLE, 46X.062X1.87 CHOKE

26 891-243C CABLE, 43X 062X2.12 THROTTLE
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Land Pride Section 4: Engine & Fuel System

Engine Assembly Briggs & Strattion 21 HP

Applies to Models: ZST48
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Land Pride
Engine Assembly Briggs & Strattion 21 HP

Section 4: Engine & Fuel System

Applies to Models: ZST48

Ref. Part No. Part Description Comments
DWG33148 Drawing Image Number

1 801-205C TPHMS Y #10-24 X 1/2 ZNYCR

2 802-012C HHCS 5/16-18X1 1/2 GR5

3 802-013C HHCS 5/16-18X1 3/4 GR5

4 802-633C RHSNB 1/4-20X5/8 PLT

5 802-907C HHCS 7/16-20X3 1/4 GR8

6 803-001C NUT HEX 10-24 PLT

7 803-008C NUT HEX 5/16-18 PLT

8 803-293C NUT HEX FLG TL 1/4-20 ZNYCR

9 804-009C WASHER LOCK SPRING 5/16 PLT

10 804-014C WASHER LOCK 7/16 PLT

11 804-046C WASHER FLAT #10 SAE PLT

12 804-054C WASHER LOCK #10

13 804-221C WASHER INTERNAL STAR 5/16 PLT

14 804-231C WASHER .460 X 1.75 X25 PLT

15 808-426C PULLEY, 3.5 PD X 1.00 ID A-SEC

16 826-690C B&S, 19HP

17 829-127C VALVE, B & S OIL DRAIN

18 831-053C FILTER, B&S INTEK ELS OIL

19 831-094C FILTER, B&S PRIMARY AIR

20 831-096C FILTER, B&S PRE-CLEANER AIR

21 833-414C CABLE, 4GAX10X 25X 31

22 833-556C SOLENOID, SEALED ENGINE STARTR

23 839-114C KEY 1/4 SQ. X 1.00 LONG

24 891-223C CLUTCH, 1.0 ID 12V BLADE BRAKE

25 891-242C CABLE, 46X.062X1.87 CHOKE

26 891-243C CABLE, 43X 062X2.12 THROTTLE
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Section 4: Engine & Fuel System

Land Pride

Engine Assembly Kawasaki 15 HP

Applies to Models: ZST40
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Land Pride
Engine Assembly Kawasaki 15 HP

Section 4: Engine & Fuel System

Applies to Models: ZST40

Ref. Part No. Part Description Comments
DWG 33149 Drawing Image Number

1 358-097D MUFFLER GUARD

2 801-205C TPHMS Y #10-24 X 1/2 ZNYCR

3 801-232C SCR HEX WSHR 1/4X3/4 SLF-DRILL

4 802-078C HHCS 1/4-20X5/8 GR5

5 802-079C HHCS 3/8-16X1 1/4 GR5

6 802-459C HHCS M8X1.25X16 GR8.8

7 802-633C RHSNB 1/4-20X5/8 PLT

8 802-907C HHCS 7/16-20X3 1/4 GR8

9 803-001C NUT HEX 10-24 PLT

10 803-220C NUT HEX FLANGE M8X1.25 PLT

11 803-293C NUT HEX FLG TL 1/4-20 ZNYCR

12 804-013C WASHER LOCK SPRING 3/8 PLT

13 804-014C WASHER LOCK 7/16 PLT

14 804-046C WASHER FLAT #10 SAE PLT

15 804-054C WASHER LOCK #10

16 804-231C WASHER .460 X 1.75 X25 PLT

17 808-426C PULLEY, 3.5 PD X 1.00 ID A-SEC

18 826-685C MUFFLER, KAWASAKI

19 826-691C KAW, FR541V, 15HP

20 829-128C VALVE,20MM O-RING OIL DRAIN

21 831-073C FILTER, KAW OIL

22 831-092C FILTER, KAW FR SERIES AIR Obsolete

23 833-414C CABLE, 4GAX10X 25X 31

24 833-556C SOLENOID, SEALED ENGINE STARTR

25 839-049C KAW (23) GASKET, MUFFLER

26 839-114C KEY 1/4 SQ. X 1.00 LONG

27 891-223C CLUTCH, 1.0 ID 12V BLADE BRAKE

28 891-242C CABLE, 46X.062X1.87 CHOKE

29 891-243C CABLE, 43X.062X2.12 THROTTLE
09/29/2022 ZST40 & ZST48 Zero Turn Mowers 357-505P 3



Section 4: Engine & Fuel System

Land Pride

Engine Assembly Kawasaki 18 HP

Applies to Models: ZST48
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Land Pride
Engine Assembly Kawasaki 18 HP

Section 4: Engine & Fuel System

Applies to Models: ZST48

Ref. Part No. Part Description Comments
DWG 33150 Drawing Image Number

1 358-097D MUFFLER GUARD

2 801-205C TPHMS Y #10-24 X 1/2 ZNYCR

3 801-232C SCR HEX WSHR 1/4X3/4 SLF-DRILL

4 802-078C HHCS 1/4-20X5/8 GR5

5 802-079C HHCS 3/8-16X1 1/4 GR5

6 802-459C HHCS M8X1.25X16 GR8.8

7 802-633C RHSNB 1/4-20X5/8 PLT

8 802-907C HHCS 7/16-20X3 1/4 GR8

9 803-001C NUT HEX 10-24 PLT

10 803-220C NUT HEX FLANGE M8X1.25 PLT

11 803-293C NUT HEX FLG TL 1/4-20 ZNYCR

12 804-013C WASHER LOCK SPRING 3/8 PLT

13 804-014C WASHER LOCK 7/16 PLT

14 804-046C WASHER FLAT #10 SAE PLT

15 804-054C WASHER LOCK #10

16 804-231C WASHER .460 X 1.75 X25 PLT

17 808-426C PULLEY, 3.5 PD X 1.00 ID A-SEC

18 826-685C MUFFLER, KAWASAKI

19 826-686C KAW, FR600V, 18HP

20 829-128C VALVE,20MM O-RING OIL DRAIN

21 831-073C FILTER, KAW OIL

22 831-092C FILTER, KAW FR SERIES AIR Obsolete

23 833-414C CABLE, 4GAX10X 25X 31

24 833-556C SOLENOID, SEALED ENGINE STARTR

25 839-049C KAW (23) GASKET, MUFFLER

26 839-114C KEY 1/4 SQ. X 1.00 LONG

27 891-223C CLUTCH, 1.0 ID 12V BLADE BRAKE

28 891-242C CABLE, 46X.062X1.87 CHOKE

29 891-243C CABLE, 43X.062X2.12 THROTTLE
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Section 4: Engine & Fuel System

Land Pride

Fuel System

Applies to Models: ZST40, ZST48
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Land Pride

Section 4: Engine & Fuel System

Fuel System
Applies to Models: ZST40, ZST48
Ref. Part No. Part Description Comments
DWG 33151 Drawing Image Number
1 204184 CAP,NON-VENTED FUEL S/N 1030665+
1 203238 RPBY 204184 (Obsolete) S/N 1030664-
2 356-137S GAS TANK FITTING W/NUT&WASHER
3 800-243C RETAINER PUSHIN, HOSE .56ID Obsolete
4 800-356C CLAMP PINCH FOR .50 OD HOSE Obsolete
5 800-412C CLAMP WRM DRYV (.21-.63)
6 802-732C HFSS 3/8-16X5/8 GR5 ZNYCR
7 817-907C FENDER, RH
8 817-997C TANK, LH FUEL, COMPLIANT S/N 774635+
8 817-908C RPBY 817-997C (Obsolete) S/N 774534-
9 831-035C HONDA FUEL FILTER Briggs & Stratton
9 831-031C FUEL FILTER Z Kawasaki
10 990-225R HOSE RUBBER.25ID/.5 OD SAE30R7 Sold per Foot
11 990-225R HOSE RUBBER.25ID/.5 OD SAE30R7 Sold per Foot
12 44609-A RPBY AO-6890 (Obsolete) S/N 795254-
12 AO-6890 RPBY 357-501A Obsolete (Replaced with item 14) S/N 795255 to S/N
13 44368 RPBY GAR-1330 (Obsolete) S/N 795254-
13 GAR-1330 RPBY 357-501A Obsolete (Replaced with item 14) S/N 795255 to S/N
14 357-501A SV KIT, EPA VALVE & GROMMET SIN +
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Section 5: Wheels

Land Pride

Drive Wheels

Applies to Models: ZST40, ZST48
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Land Pride Section 5: Wheels
Drive Wheels

Applies to Models: ZST40, ZST48

Ref. Part No. Part Description Comments
DWG 33152 Drawing Image Number

1 357-449S TIRE/RIM ASY 18X7 1/2-8 4 BLT

2 803-159C NUT LUG 1/2-20X60DEG PLT(.75AF

2 803-329C RPBY 803-159C Obsolete

3 814-398C RIM, 8X5 3/8 4 BOLT

4 814-399C TIRE, 18X7 1/2-8 4 PLY TURF Obsolete

5 TR-412 T1. VALVE MARTIN
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Section 5: Wheels

Land Pride

Front Non-Floating Wheels

Applies to Models: ZST40, ZST48
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Land Pride
Front Non-Floating Wheels

Section 5: Wheels

Applies to Models: ZST40, ZST48

Ref.

O~NO O WN -

G o)
o WOWN O

Part No.
DWG33153
357-105D
357-120D
357-443H
357-444S
358-109D
53-164
802-371C
802-878C
803-169C
804-017C
814-061C
814-316C
814-317C
822-111C
822-222C
TR-412

Part Description Comments
Drawing Image Number

TUBE, CASTER WHEEL AXLE
CAP, CASTER SPINDLE HUB
FORK WELD, CASTER WHEEL
FRONT WHEEL ASSY

SPACER, BEARING

TILDEN RTNR 3/41DX1 3/80D
HSBHCS 1/2-13X1 GR5 NYL
RHSNB 1/2-13X6 1/8 GR5 SPTHD
NUT HEX FLG LOCK 1/2-13 PLT
WASHER FLAT 1/2 USS PLT
TIRE/WHEEL AY, 11X4.00-5 RIB
5X3.25 4.375CCL TL
11X4.00-5NHS 4PR RIB

BRG 1.00IDX2.040D
BRG,.75X1.38X3.75L ROLLER
T1. VALVE MARTIN

09/29/2022

ZST40 & ZST48 Zero Turn Mowers 357-505P

39



Land Pride Section 6: Deck
Chute Components 357-595K

Applies to Models: ZST40, ZST48
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Land Pride
Chute Components 357-595K

Section 6: Deck

Applies to Models: ZST40, ZST48

Ref.

© 0o ~NO O WN-=-

Part No.

DWG35320
357-595K

357-188D
358-343D
358-344D
802-017C
802-794C
803-084C
803-209C
804-012C
816-760C

Part Description Comments
Drawing Image Number
DISCHARGE CHUTE ASSY

CHUTE BRACKET

BOTTOM BKT, ZR2 BLT DIS CHUTE
TOP BKT, ZR2 BLT DIS CHUTE
HHCS 3/8-16X1 GR5

SHOULDER BOLT 3/8X1/2X5/16-18
NUT HEX NYLOCK 5/16-18 PLT
NUT FLANGE LOCK 3/8-16 PLT
WASHER FLAT 3/8 SAE PLT
CHUTE, RUBBER DISCHARGE
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Land Pride

Deck Assembly S/N 790165-

Section 6: Deck

Applies to Models: ZST40
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Land Pride
Deck Assembly S/N 790165-

Section 6: Deck

Applies to Models: ZST40

Ref.

O~NO A WN -

NNDNDNNNNNNDDN =22 A a a0
NNOO OO, WN-_O0O0O0O~NOOOPM~WN—-O

Part No.
DWG33154
357-185D
357-186D
357-188D
357-431H
358-018D
358-029D
358-030D
358-031D
358-032D
358-172D
802-015C
802-149C
802-387C
802-548C
802-794C
802-806C
803-036C
803-084C
803-086C
803-123C
803-147C
803-293C
804-011C
804-012C
817-581C
357-590S
817-640C
357-595K
357-450S

Part Description

Drawing Image Number

HINGE BRACKET DISCHARGE CHUTE
STIFFENER DISCHARGE CHUTE
CHUTE BRACKET

DECK WELDMENT, 40

SPACER, .385ID X 5/80D X 1/4L
ADAPTER, DISCHARGE CHUTE
BELT GUARD, LH. 40

BELT GUARD, RH, 40

DECK PULLER

STIFFENER, DISCHARGE CHUTE
RHSNB 3/8-16X1 GR5

RHSNB 3/8-16X3/4 GR5

HFS 5/16-18X3/4 GR5

HFS 1/2-13X4 GR8 SPTHD
SHOULDER BOLT 3/8X1/2X5/16-18
RHSNB 1/4-20X3/4 GR5 YLW
NUT HEX JAM 1/2-13 PLT

NUT HEX NYLOCK 5/16-18 PLT
NUT MAC-LOK FLG 3/8-16 GR F
NUT HEX TOP LOCK 3/8-16 PLT
NUT HEX NYLOCK 1/2-13

NUT HEX FLG TL 1/4-20 ZNYCR
WASHER FLAT 3/8 USS PLT
WASHER FLAT 3/8 SAE PLT
WHEEL, ANTI SCALP

ZR2 BELT DISCHARGE CHUTE ASSY
REPLACED BY 357-590S
DISCHARGE CHUTE ASSY
REPLACED BY 357-595K

Comments

Obsolete

Obsolete
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Land Pride Section 6: Deck
Deck Assembly S/N 790165-

Applies to Models: ZST48
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Land Pride
Deck Assembly S/N 790165-

Section 6: Deck

Applies to Models: ZST48

Ref.

O~NO A WN -

NDNDNDNNNDNNNDDN =22 A a0
NNOO OO WN-_0O0O0ONOOORM~WN—O

Part No.
DWG33159
357-185D
357-186D
357-188D
357-455H
358-018D
358-032D
358-062D
358-063D
358-172D
802-015C
802-149C
802-387C
802-548C
802-794C
802-806C
803-036C
803-084C
803-086C
803-123C
803-147C
803-293C
804-011C
804-012C
816-298C
817-581C
357-590S
817-640C
357-595K
357-450S

Part Description

Drawing Image Number

HINGE BRACKET DISCHARGE CHUTE
STIFFENER DISCHARGE CHUTE
CHUTE BRACKET

DECK WELDMENT, 48

SPACER, .385ID X 5/80D X 1/4L
DECK PULLER

BELT GUARD, LEFT, 48

BELT GUARD, RIGHT, 48
STIFFENER, DISCHARGE CHUTE
RHSNB 3/8-16X1 GR5

RHSNB 3/8-16X3/4 GR5

HFS 5/16-18X3/4 GR5

HFS 1/2-13X4 GR8 SPTHD
SHOULDER BOLT 3/8X1/2X5/16-18
RHSNB 1/4-20X3/4 GR5 YLW

NUT HEX JAM 1/2-13 PLT

NUT HEX NYLOCK 5/16-18 PLT
NUT MAC-LOK FLG 3/8-16 GR F
NUT HEX TOP LOCK 3/8-16 PLT
NUT HEX NYLOCK 1/2-13

NUT HEX FLG TL 1/4-20 ZNYCR
WASHER FLAT 3/8 USS PLT
WASHER FLAT 3/8 SAE PLT
RUBBER PLUG 1 3/8 W/CROSS SLIT
WHEEL, ANTI SCALP

ZR2 BELT DISCHARGE CHUTE ASSY
REPLACED BY 357-590S
DISCHARGE CHUTE ASSY
REPLACED BY 357-595K

Comments

Obsolete

Obsolete
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Land Pride Section 6: Deck
Deck Assembly S/N 790166+

Applies to Models: ZST40
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Land Pride
Deck Assembly S/N 790166+

Section 6: Deck

Applies to Models: ZST40

Ref.

O~NO A WN -

N 0o}
O~NO O~ WN—O

Part No.
DWG35318
357-431H
357-595K
358-018D
358-029D
358-030D
358-031D
358-032D
802-015C
802-149C
802-387C
802-548C
803-036C
803-086C
803-123C
803-147C
804-011C
804-012C
817-581C

Part Description Comments
Drawing Image Number

DECK WELDMENT, 40
DISCHARGE CHUTE ASSY
SPACER, .385ID X 5/80D X 1/4L
ADAPTER, DISCHARGE CHUTE
BELT GUARD, LH. 40

BELT GUARD, RH, 40

DECK PULLER

RHSNB 3/8-16X1 GR5

RHSNB 3/8-16X3/4 GR5

HFS 5/16-18X3/4 GR5

HFS 1/2-13X4 GR8 SPTHD

NUT HEX JAM 1/2-13 PLT

NUT MAC-LOK FLG 3/8-16 GR F
NUT HEX TOP LOCK 3/8-16 PLT
NUT HEX NYLOCK 1/2-13
WASHER FLAT 3/8 USS PLT
WASHER FLAT 3/8 SAE PLT
WHEEL, ANTI SCALP
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Land Pride Section 6: Deck
Deck Assembly S/N 790166+

Applies to Models: ZST48
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Land Pride
Deck Assembly S/N 790166+

Section 6: Deck

Applies to Models: ZST48

Ref.

O~NO O WN -

N 0o}
O~NO O~ WN—=O

Part No.
DWG35319
357-455H
357-595K
358-018D
358-032D
358-062D
358-063D
802-015C
802-149C
802-387C
802-548C
803-036C
803-086C
803-123C
803-147C
804-011C
804-012C
816-298C
817-581C

Part Description Comments
Drawing Image Number

DECK WELDMENT, 48

DISCHARGE CHUTE ASSY

SPACER, .385ID X 5/80D X 1/4L
DECK PULLER

BELT GUARD, LEFT, 48

BELT GUARD, RIGHT, 48

RHSNB 3/8-16X1 GR5

RHSNB 3/8-16X3/4 GR5

HFS 5/16-18X3/4 GR5

HFS 1/2-13X4 GR8 SPTHD

NUT HEX JAM 1/2-13 PLT

NUT MAC-LOK FLG 3/8-16 GR F

NUT HEX TOP LOCK 3/8-16 PLT

NUT HEX NYLOCK 1/2-13

WASHER FLAT 3/8 USS PLT
WASHER FLAT 3/8 SAE PLT
RUBBER PLUG 1 3/8 W/CROSS SLIT
WHEEL, ANTI SCALP
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Land Pride Section 6: Deck
Deck Pulleys & Drive Belt

Applies to Models: ZST40
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Land Pride
Deck Pulleys & Drive Belt

Section 6: Deck

Applies to Models: ZST40

Ref. Part No. Part Description Comments
DWG33155 Drawing Image Number

1 172-242D 1/4 SQ. KEY X7/8 LG

2 310-095H CW SPRING EYE-BOLT BRACKET

3 310-300D BLADE HUB - 7/8 (PLATED)

4 310-630D BLADE SPINDLE SHAFT CW TG

5 357-224H OVER CENTER LATCH-90

6 357-279D BLADE HUB BOTTOM MOUNT

7 357-434S CW TG SPINDLE HUB ASSY 6 PULL

8 357-499H IDLER ARM

9 800-001C GREASE ZERK STRAIGHT 1/4-28

10 800-099C SNAP RING EXT 7/16

11 802-051C HHCS 5/8-11X1 1/2 GR5

12 802-055C HHCS 5/8-11X2 GR5

13 802-229C HHCS 7/16-20X1 1/2 GR8

14 802-567C SP EYE 3/8-16X 3 7/8

15 802-695C HFS 1/2-20X2 GR8

16 803-114C NUT LOCK 3/4-16 NYLOC COLLAR

17 803-115C NUT HEX 7/16-20 PLT

18 803-198C NUT HEX WHIZ 3/8-16 PLT

19 803-302C NUT HEX JAM NYLOCK 5/8-18 PLT

20 804-014C WASHER LOCK 7/16 PLT

21 804-022C WASHER LOCK SPRING 5/8 PLT

22 804-093C WASHER FLAT 3/4 HARD ASTMF436

23 804-110C WASHER BLADE 20DX 56 THKX. 511D

24 805-405C PIN HTCH DTNT .25X 58 USBL

25 807-242C SPRING, EXT 1.50DX5.85LX 148WD

26 808-073C FLAT IDLE PULLEY 6 1/4 O.D.

27 808-127C B-GROOVE DRIVE PULLEY 6 O.D.

28 816-675C V-BELT, KEVLAR B-SEC PL 122.0

29 817-028C DOUBLE DISK ARM PIVOT BUSHINGS

30 822-006C BRG BALL 30IDX620D 206

31 822-161C BRG 1.18IDX2.440D 6206 W/SHLD

32 890-951C MWR BLD 1/4X20.91 ML CW FUSION Standard

32 890-171C MWR BLD 1/4 X 20 29/32SD HL CW Optional

32 890-204C MWR BLD 5/16X20 29/32SD LL CW Optional

32 890-702C MWR BLD MULCH 1/4X20.91SD CW Optional

33 357-633A 40" MOWER BLADE KIT, MED LIFT Standard

33 357-634A 40" MOWER BLADE KIT, HIGH LIFT Optional

33 357-635A 40" MOWER BLADE KIT LOW LIFT Optional

33 357-636A 40" MOWER BLADE KIT MULCH Optional
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Land Pride
Deck Pulleys & Drive Belt

Section 6: Deck

Applies to Models: ZST48
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Land Pride
Deck Pulleys & Drive Belt

Section 6: Deck

Applies to Models: ZST48

Ref.

O~NO A WON-

W WWWWWWWWWNDNDNDNNNDNDNDNDN =22 A a0
WWWWNNMNMNN_AOOONODOORARWN-_OOONOODORM~WN-—O

Part No.
DWG33160
172-242D
310-095H
310-300D
310-630D
357-224H
357-279D
357-457S
357-499H
800-001C
800-099C
802-051C
802-055C
802-229C
802-567C
802-695C
803-114C
803-115C
803-198C
803-302C
804-014C
804-022C
804-093C
804-110C
805-405C
807-242C
808-073C
808-075C
816-676C
817-028C
822-006C
822-161C
890-325C
890-219C
890-323C
890-700C
310-462A
310-463A
310-464A
310-465A

Part Description Comments
Drawing Image Number

1/4 SQ. KEY X7/8 LG

CW SPRING EYE-BOLT BRACKET
BLADE HUB - 7/8 (PLATED)

BLADE SPINDLE SHAFT CW TG
OVER CENTER LATCH-90

BLADE HUB BOTTOM MOUNT

CW TG SPINDLE HUB ASSY 5 PULL
IDLER ARM

GREASE ZERK STRAIGHT 1/4-28
SNAP RING EXT 7/16

HHCS 5/8-11X1 1/2 GR5

HHCS 5/8-11X2 GR5

HHCS 7/16-20X1 1/2 GR8

SP EYE 3/8-16X 3 7/8

HFS 1/2-20X2 GR8

NUT LOCK 3/4-16 NYLOC COLLAR
NUT HEX 7/16-20 PLT

NUT HEX WHIZ 3/8-16 PLT

NUT HEX JAM NYLOCK 5/8-18 PLT
WASHER LOCK 7/16 PLT

WASHER LOCK SPRING 5/8 PLT
WASHER FLAT 3/4 HARD ASTMF436
WASHER BLADE 20DX 56 THKX. 511D
PIN HTCH DTNT .25X 58 USBL
SPRING, EXT 1.50DX5.85LX 148WD
FLAT IDLE PULLEY 6 1/4 O.D.
B-GROOVE PULLEY 5 O.D.

VBELT, KEVLAR, B-SEC PL 144.0
DOUBLE DISK ARM PIVOT BUSHINGS
BRG BALL 30IDX620D 206

BRG 1.18IDX2.440D 6206 W/SHLD

MWR BLD 1/4X16 7/8SD ML CW Standard
MWR BLD 1/4X16 7/8SD HL CW Optional
MWR BLD 1/4X16 7/8SD LL CW Optional
MWR BLD MULCH 1/4X16.87SD CW Optional

48" MOWER BLADE KIT, LOW LIFT
48" MOWER BLADE KIT, MED. LIFT
48" MOWER BLADE KIT, HIGH LIFT
48" MOWER BLADE KIT, MULCH

3 CW Blades per Kit
3 CW Blades per Kit
3 CW Blades per Kit
3 CW Blades per Kit

09/29/2022

ZST40 & ZST48 Zero Turn Mowers 357-505P

53



Land Pride Section 7: Decals
Decal Placement

Applies to Models: ZST40, ZST48

58 - 10) (16 13

22 1
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Land Pride
Decal Placement

Section 7: Decals

Applies to Models: ZST40, ZST48

Ref.

O~NO O WON-

NDNDNDNNNNNDN=2 2 A a0
GO OO, WWON-_OCOONOOORA~WN=O

Part No.
DWG 33157

818-543C
838-303C
838-306C
838-307C
838-308C
838-310C
838-444C
838-812C
838-814C
838-815C
838-829C
840-262C
848-268C
848-672C
848-673C
838-764C
848-674C
848-741C
848-748C
848-749C
848-771C
848-772C
848-773C
848-776C
858-337C
858-677C
858-874C

Part Description Comments
Drawing Image Number

DECAL DANGER PD GUARD MISS SML
DECAL DANGER BATTERY

DECAL WARNING THRWN OBJ HAZARD
DECAL MOVING PART HAZARD

DECAL ROTATING BLADE HAZARD
DECAL WARNING GEN SAFE MOWER
DECAL DANGER HOT

DECAL, PARK LEVER OPERATION
DECAL, STEERING CONTROL

DECAL, ROLLOVER HAZARD
DECAL,CAUTION DO NOT PWR WASH
TREAD, FLOOR PANEL

DECAL,ZXT OPERATING

DECAL, ZST40 BELT ROUTING

DECAL, ZST SERVICE PARTS

DECAL BATTERY DISCONNECT

DECAL, ZST DECK CUTTING HEIGHT
DECAL, CONTROL PANEL

GRAPHIC, ZST LH TANK

GRAPHIC, ZST RH FENDER

DECAL ZST FOOTREST

DECAL ZST40 DECK ZST40
DECAL ZST48 DECK ZSTA8
DECAL, LP OVAL

DECAL EPA ZMOWERS 2015 S/N 1012219- Obsolete
S/N 1012220 to 1048120 Obsolete

DECAL EPA ZMOWERS 2016
DECAL EPA ZMOWERS 2017 S/N 1048121+
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Land Pride

Touch-up Paints - LP

Section 7: Decals

Applies to Models: ZST40, ZST48

E——

Land Pride

Gallon

Land Pride

Land Pride

Touch-up
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Land Pride
Touch-up Paints - LP

Section 7: Decals

Applies to Models: ZST40, ZST48

Ref.

Part No.
DWG 76585
821-011C
821-070C
821-054C
821-058C
821-066C
821-067C
821-080C

821-011CTU
821-070CTU
821-054CTU
821-058CTU
821-066CTU
821-067CTU
821-080CTU

821-011CQT
821-070CQT
821-054CQT
821-058CQT
821-066CQT
821-067CQT
821-080CQT

821-011CGL
821-070CGL
821-054CGL
821-058CGL
821-066CGL
821-067CGL
821-080CGL

Part Description

Image No.

PAINT LP BEIGE SPRAY CAN
PAINT GP GLOSS BLACK SPRAY CAN
PAINT MED. RED SPRAY TRCK/CTR
PAINT GREEN SPRAY CUTTERS
PAINT ORANGE SPRAY CAN

PAINT BLUE SPRAY CAN

PAINT ALUMINUM/ZINC SPRAY CAN
PAINT LP BEIGE TOUCH-UP 40Z
PAINT GLOSS BLACK TOUCH-UP 40Z
PAINT MED RED TOUCH-UP 40Z
PAINT GREEN TOUCH-UP 40Z
PAINT ORANGE TOUCH-UP 40Z
PAINT BLUE TOUCH-UP 50Z

PAINT ALUMINUM/ZINC TOUCH UP
PAINT LP BEIGE QUART

PAINT GP GLOSS BLACK QUART
PAINT MED RED QUART

PAINT GREEN QUART

PAINT ORANGE QUART

PAINT BLUE QUART

PAINT ALUMINUM/ZINC QUART

PAINT LP BEIGE GALLON

PAINT GP GLOSS BLACK GALLON
PAINT MED RED GALLON

PAINT GREEN GALLON

PAINT ORANGE GALLON

PAINT BLUE GALLON

PAINT ALUMINUM/ZINC GALLON

Comments

Beige spray can

Black spray can

Red spray can

Green spray can

Orange spray can

Blue spray can
Aluminum/Zinc spray can

Beige touch-up bottle with brush

Black touch-up bottle with brush

Red touch-up bottle with brush

Green touch-up bottle with brush

Orange touch-up bottle with brush

Blue touch-up bottle with brush
Aluminum/Zinc touch-up bottle with brush

Beige quart can

Black quart can

Red quart can

Green quart can

Orange quart can

Blue quart can
Aluminum/Zinc quart can

Beige gallon can

Black gallon can

Red gallon can

Green gallon can

Orange gallon can

Blue gallon can
Aluminum/Zinc gallon can
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Section 8: Accessories

Applies to Models: ZST40, ZST48

Land Pride
Engine Guard

ZST40 & ZST48 Zero Turn Mowers 357-505P
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Land Pride Section 8: Accessories

Engine Guard

Applies to Models: ZST40, ZST48

Ref. Part No. Part Description Comments
DWG33260 Drawing Image Number

1 357-540A ASY, ZST ENGINE BUMPER

2 358-156D ENGINE BUMPER

3 803-209C NUT FLANGE LOCK 3/8-16 PLT

4 806-191C U-BOLT 3/8-16X1 17/32X2 1/2
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Land Pride
Mulch Kit ZST40

Section 8: Accessories

Applies to Models: ZST40
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Land Pride
Mulch Kit ZST40

Section 8: Accessories

Applies to Models: ZST40

Ref. Part No. Part Description Comments
DWG33156 Drawing Image Number
357-461A MULCH KIT, ZST40
1 357-447H BAFFLE, MULCH, 40
2 357-448H MULCH PLUG, 40
3 802-092C RHSNB 5/16-18X3/4 GR5
4 802-149C RHSNB 3/8-16X3/4 GR5
5 803-043C NUT HEX WHIZ 5/16-18 PLT
6 803-068C NUT HEX FLANGE 3/8-16 PLT
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Section 8: Accessories

Mulch Kit ZST48

Land Pride

Applies to Models: ZST48
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Land Pride
Mulch Kit ZST48

Section 8: Accessories

Applies to Models: ZST48

Ref. Part No. Part Description

DWG33161 Drawing Image Number
357-484A MULCH KIT, ZST48
1 357-483H MULCH BAFFLE, 48
2 357-485H MULCH PLUG, 48
3 802-092C RHSNB 5/16-18X3/4 GR5
4 802-149C RHSNB 3/8-16X3/4 GR5
5 803-043C NUT HEX WHIZ 5/16-18 PLT
6 803-084C NUT HEX NYLOCK 5/16-18 PLT
7 803-209C NUT FLANGE LOCK 3/8-16 PLT
8 804-036C WASHER FLAT 5/16 SAE PLT

Comments
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